
26 Corte Madera Avenue – Mill Valley, CA 94941   Tel: 415-388-2402   Fax: 415-381-8128 

Agenda 
Thursday, October 20, 2022 

Board of Commissioners Meeting 
TELECONFERENCE 

5:00 pm 

NOTE: Consistent with provisions of the California Government Code as established by Assembly Bill 

AB361, this Board meeting will be held via Zoom® conferencing. 

HOW TO PARTICIPATE REMOTELY 

Click or enter the following website address:  
https://us02web.zoom.us/j/88053147104?pwd=SHdjejBLcER2R0NFV3FVbmRJMlhudz09 

Or call the following telephone number: 1 669 900 6833 and enter the following meeting ID: 880 5314 7104. 
Passcode: 441937    

Public comments for this meeting can be submitted via email to: SASM@cityofmillvalley.org. The public 
[...]
of the Brown Act to allow legislative bodies to continue to meet remotely during a proclaimed 

state of emergency, provided certain conditions are met and certain findings are made; and 

 

WHEREAS, the continued local rates of transmission of the virus and variants causing COVID-

19 are such that the Director of Health & Human Services has recommended that the County 

continue to emphasize social distancing to minimize the potential spread of COVID-19 during 

indoor, public meetings. 

 

WHEREAS, SASM cannot maintain adequate safe social distance between members of the 

public, Board members and staff in their respective meeting locations; and 

 

WHEREAS, because of the rise in cases due to the new BA variant, SASM is concerned about 

the health and safety of attendees, the SASM’s Board of Commissioners desires to take the actions 

necessary to comply with AB 361 and to continue to hold its Board and committee meetings 

remotely. 

 

NOW, THEREFORE, THE SASM BOARD OF COMMISSIONERS RESOLVES AS 

FOLLOWS: 

 

1. The Board has reconsidered the circumstances of the State of Emergency, and finds 

that: 

a. The factors triggering the State of Emergency continue to directly impact the ability of 

the members of the Board of Commissioners and SASM staff, and members of the 

public to meet safely in person; and 

b. State and local officials continue to recommend measures to promote social distancing. 

 

2. The Board of Commissioners meetings will continue to be conducted remotely for the next 30 

days in compliance with AB 361 and Government Code Section 54953(e)(2), to ensure the health 

and safety of the public while providing access to public meetings. 

 



 

         

 

                                                                                         ITEM 1 ATTACHMENT 1 

3. The Board of Commissioners will reconsider the circumstances of the State of Emergency and 

revisit the need to conduct meetings remotely within 30 days of the adoption of this Resolution. 

 

REGULARLY PASSED AND ADOPTED this 20 day of October 2022. 

 

 

AYES:   

NOES:   

ABSENT:   

 

     _________________________________ 

       Lew Kious, Board President 

ATTEST: 

 

__________________________________________ 

Todd Gates, Secretary  

 

 



 
 

SEWERAGE AGENCY OF SOUTHERN MARIN 
Minutes 

BOARD OF COMMISSIONERS 
September 15, 2022 

Teleconference 
 
 
Call to order and roll call 

President Lew called the meeting to order at 5:30 pm 
Commissioners present: Al Leibof, Peter Mcintosh, Jeff Brown 
Commissioners absent: Jim Jacobs, Todd Gates, Stephen Burke 
Staff present: WWTP Director Mark Grushayev, Public Works Director Andrew Poster 
Members of the Public: Bonner Beuhler 
           
Approval of Agenda 
Action: President Kious carried on a vote of 4 to 0 to approve the Agenda. 
 
Public Open Time 
There were no comments from the public. 

 
Consent Calendar    

1. Teleconferencing Meeting Resolution to comply with Assembly Bill 361. 
Recommended Action:  Adopt Resolution NO. 2022-6. 
 

2. Consideration of the Minutes of the July 22, 2022, meeting. 
Recommended Action:  Approve the minutes. 

 
Action:  M/S Leibof/ Brown and carried on a vote of 4 to 0 to adopt Resolution 2022-6 and approve the 
minutes of the July 22, 2022, meeting. 
 
New Business 

 
1. Monthly Manager’s Report. 

Recommended Action:  Receive report. 
 

Mr. Grushayev said that SASM is still incurring ammonia violations but next week there will be a new 
filter online and that it will take approximately 4 weeks to get it functioning as designed. He hopes that 
after that SASM will stop the violations. He added that there was a Water Board inspection on June 28 
and received the report in August. There was a requirement to report when the filter is done and work 
on digitizing the operation and maintenance library. Copy of the inspection report is provided with the 
Manager’s Report. Mr. Grushayev used the analogy for doing repair work at SASM treatment plant 
while continue treating wastewater as of changing tires on a rolling car. He said the plant is staying the 
course. 



Sewerage Agency of Southern Marin  
Minutes of the SASM Board Meeting 
September 15, 2022 
 

2 

President Kious said he wanted to know how things worked at SASM, so he visited the plant, climbed 
the trickling filters and other structures, and said it’s all very interesting and urged the other Board 
members to visit. 
 
Public Comments 
There were no comments from the public. 
 
Commissioners Open Time 
Commissioner Leibof asked Mr. Poster when the E. Blithedale work will be done and Mr. Poster said next 
week. President Kious said he would like to see Todd, the new City Manager come to the next meeting to 
introduce himself and Mr. Grushayev confirmed that will happen on the next meeting. 
 
Adjourn 
Action:  M/S Leibof/Mcintosh and carried on a vote of 4 to 0 that the meeting be adjourned at 5:40 pm.  
 
 
 
 
 
 
 
 
 
 
The next scheduled meeting of the SASM Board is October 20, 2022, at 5:00 pm (to be confirmed). 
 

 



   

 
1 

 ITEM 3 

S A S M 
SEWERAGE AGENCY OF 
SOUTHERN MARIN 

A Joint Powers Agency 
- Almonte S.D. - Homestead Valley S.D. 
- Alto S.D. - Richardson Bay S.D. 
- City of Mill Valley - Tamalpais C.S.D. 
 

 
STAFF REPORT 

 
TO:  Sewerage Agency of Southern Marin Board Commissioners 
       
FROM: Mark Grushayev, Wastewater Treatment Plant Director 
 
SUBJECT: Monthly Report 
 
DATE:  October 20, 2022 
ISSUE:   Summary of operation and maintenance activities for September 2022. 1 
 2 
RECOMMENDATION: Receive report. 3 
 4 
Compliance 5 

• There was an average monthly ammonia exceedance greater than 12.3 mg/L for the effluent 6 
discharge during the August 2022 monitoring period. Based on the analytical report from the 7 
contract laboratory, the calculated average monthly ammonia was 28 mg/L. Accelerated 8 
monitoring was initiated on August 2 due to unreliable performance of the trickling filter and 9 
the remaining trickling filter no. 2 taken out of service for the new media replacement. 10 

• There was a maximum daily ammonia exceedance greater than 32 mg/L for the effluent 11 
discharge during this monitoring period. Based on the analytical report from the contract 12 
laboratory, the maximum daily ammonia was 33 mg/L on August 02, 2022. 13 

• In accordance with the reporting requirements stipulated in the NPDES permit, staff 14 
reviewed, certified, and submitted the Self-Monitoring Reports (SMRs) for August 2022 on 15 
September 30. 16 

To view the Monthly and Annual Self-Monitoring Reports online, go to: 17 
http://ciwqs.waterboards.ca.gov/ciwqs/readOnly/PublicReportEsmrAtGlanceServlet?inComm18 
and=reset 19 

- Enter an Agency Name:  Sewerage Agency of Southern Marin 20 
- Select a reporting year:  2022 21 
- Select Run Report 22 

Regulatory or Public Issues: 23 
• Sanitary Sewer Overflows: None 24 
• BAAQMD violations: None 25 
• Unauthorized discharge: None 26 

 27 
Laboratory 28 

• As a service for the City of Mill Valley Recreation Department, SASM laboratory analyzed 29 
the water quality of the pool & spa monthly samples collected on September 26. Samples 30 

http://ciwqs.waterboards.ca.gov/ciwqs/readOnly/PublicReportEsmrAtGlanceServlet?inCommand=reset
http://ciwqs.waterboards.ca.gov/ciwqs/readOnly/PublicReportEsmrAtGlanceServlet?inCommand=reset


Sewerage Agency of Southern Marin  
Board of Commissioners   
Monthly Report 
October 20, 2022  
  

  
                                                                           ITEM 3 

2 

were analyzed for total coliforms, P. aeruginosa, and heterotrophic bacteria. The analytical 31 
report was provided to the City on September 29. 32 

• As a monthly plant process check, sludge profile samples were collected on September 28. 33 
The samples included digester #1, gravity thickener, filtrate, and cake. All samples were 34 
analyzed for total solids and volatile solids, while the digester samples were further analyzed 35 
for pH, alkalinity, volatile acids, and percent of carbon dioxide gas (at the digester gas 36 
discharge locations). 37 

• Due to accelerated monitoring, a total of seventeen composite effluent samples were analyzed 38 
during the month of August 2022 and September 2022. Between three to four samples per 39 
week were collected and analyzed. 40 

• As part of the accreditation process for the ELAP certificate in 2023, an assessment has been 41 
scheduled by an ELAP-approved third party assessor on December 13 and 14, 2022. 42 

• Due to recent personnel changes, staff is conducting recruitment for the new laboratory 43 
director and laboratory analyst. 44 

 45 
Operation and Maintenance  46 
In September 2022, operations and maintenance personnel completed 129 preventive and 22 47 
corrective work orders. Below is a summary of activities during the reporting period: 48 
Odor Control – The bio-scrubber continues to work well resulting in 0.00 ppm of H2S released 49 
to the atmosphere. Carbon media in the carbon scrubber for Sludge Thickener process continues 50 
to perform well. 51 
Headworks – Flows into the plant continue to be lower than normal for this time of year, averaging 52 
about 1.6 MGD and totaling 47.9 million gallons. 53 
Primary Treatment – All four primary clarifiers remain online through the Trickling Filter media 54 
replacement project. The Chemically Enhanced Primary Treatment (CEPT) system, which 55 
includes Ferric Chloride and Anionic Polymer addition to settle out TSS and BOD in the primary 56 
clarifiers was shut down on September 30, 2022, for completion of trickling filter media 57 
replacement project. 58 
Secondary Treatment – The trickling filter media project was completed on September 22, 2022. 59 
Trickling filter no. 2 was the last to be completed and plant staff put in service to start the growth 60 
of organisms that will remove the final effluent Ammonia. The trickling filters are run in Series 61 
mode with trickling filter no. 2 first and then trickling filter No. 1 last. We will run in this mode of 62 
operation for a few weeks and then switch to parallel mode in preparation for the wet weather 63 
season. 64 
Secondary Clarification – Both clarifiers are online and will remain online in preparation for the 65 
wet weather season. 66 
Effluent Pumping – An average of 110 gallons of sodium hypochlorite was used per day for 67 
disinfection of our effluent that is pumped to Raccoon Strait. We continue to run a higher chlorine 68 
residual setpoint from June to October when we need to test for the Enterococcus Bacteria per our 69 
NPDES permit. 70 



Sewerage Agency of Southern Marin  
Board of Commissioners   
Monthly Report 
October 20, 2022  
  

  
                                                                           ITEM 3 

3 

Reclaimed Water – The sand filter remains in operation supplying reclaimed water to the parks 71 
department. We distributed 1,944,000 gallons to the park in August. Of that, 665,200 gallons was 72 
from MMWD. 73 
Sludge Digestion – Digester #1 is still online and performing well. Digester gas continues to be 74 
used in the boilers / heat exchangers to heat the digester. 75 
Call-outs – There was one callout in September.  76 

• On September 16th Camino Alto Pump Station Level Transducer failure alarm. Operator 77 
followed procedure to come in and worked with maintenance staff to replace level monitoring 78 
instrumentation. 79 

Sludge – 16 bins of sludge hauled. 80 
Grit – 0 bin of grit hauled. 81 
USA mark-outs - 44 were processed, twenty-two were marked, costing a total of 47 hours labor. 82 
Overtime - 2.5 hours, Operator stayed over to assist with switching power from standby power to 83 
utility power after the Switchgear project was completed. 84 
 85 
Training/Safety 86 
As of October 1, 2022, there were 3,472 days of continuous work without time-lost to accidents. 87 
Staff completed the required: 88 

• Forklift Operation 89 
Safety Committee Meeting was on September 22. 90 
 91 
CAPITAL IMPROVEMENT PROGRAM FY 2022 92 
WWTP Main Switchgear Replacement                                                                (99.5% Complete) 93 
The design and specifications to replace the 38-yr old 2,000-amp electrical main switchgear low 94 
bid of $1,874,091.00 was awarded to DW Nicholson on 12/29/2020. Notice to Proceed) NTP was 95 
issued on 1/22/2021. The switchgear cabinet fabrication, circuit breakers, and electrical 96 
components all have 7+ month fabrication and build-out process. The electrical industry is 97 
experiencing material shortages, increased supply demands, plus overseas transportation and 98 
coordination issues and this contract is negatively impacted because many electrical components 99 
(relays, breakers, etc.) from Eaton are built overseas. Factory testing of the build-out of the new 100 
switchgear occurred on 11/16/2021. All tests were performed and met performance standards. The 101 
switchgear equipment delivery was received on 4/6/2022. This project required utilization of seven 102 
portable generators 24/7 for two weeks to keep the WWTP fully operational during the demolition 103 
of old main switchgear and installation of the new switchgear. On 7/18/22 PG&E disconnected 104 
utility power. Two work crews, over a two-week period, installed the new main switchgear system. 105 
This complicated task involved electronic breaker and cabinet installation, cabling, control wiring, 106 
program setting, inspection, commissioning activities. The team consisted of DW Nicholson, 107 
CAT-Peterson, EATON, PG&E, Pinnacle Power, Nute Engineering, Calton Electrical 108 
Engineering, and SASM Staff. The switchgear start-up, commissioning testing, and PG&E’s 109 
utility power restoration were completed August 23 - six days ahead of schedule. Staff O&M 110 
training was conducted on August 4. Final payment is pending completion of the few final punch 111 
list items.  112 



Sewerage Agency of Southern Marin  
Board of Commissioners   
Monthly Report 
October 20, 2022  
  

  
                                                                           ITEM 3 

4 

WWTP Rehabilitation Project – Phase 1 & Phase 2             (Construction is 99% Complete) 113 
The first phase of the WWTP Master Plan implementation began in April 2018 and is now 114 
completed. The primary goal in this initial phase is to help ensure reliable treatment of wastewater, 115 
as well as compliance with regional, State, and Federal regulations. Upgrades and rehabilitation of 116 
existing infrastructure are key components of this project. The following are ongoing and 117 
completed work activities, including change orders: 118 

• Headworks Building Belt Filter Press Room Ventilation 100% Complete 119 
• Rehabilitation of the Secondary Clarifier # 2   100% Complete 120 
• Digester Gas Piping Replacement    100% Complete 121 
• Rehabilitation of the Secondary Clarifier #1   100% Complete 122 
• Hypochlorite Storage and Transfer System   100% Complete 123 
• Digester Tank #1 Rehab and 50-ft Cover Replacement 100% Complete 124 
• Digester Tank #2 Rehab and 40-ft Cover Replacement In progress 125 

- Digester #2 Cleaning     100% Complete 126 
- Cover Demolition      100% Complete 127 
- Concrete repairs      In Progress 128 
- Digester piping replacement    In progress 129 
- Floating Cover Replacement    In fabrication 130 

 131 
The new cover will be constructed of Stainless-Steel (Grade 316) due to its high corrosive 132 
resistance material, similar in design of Digester #1 new cover.  133 
Trickling Filter Media Replacement Project Status    In progress 134 
Trickling Filter #1 Media Replacement                 100% Complete 135 
Trickling Filter #2 Media Replacement                 100 % Complete 136 
Trickling Filter (TF) #1 removal of old media started in April 2022 and with installation of new 137 
media in May 2022. Media replacement for TF#2 started on July 15 and was completed and put 138 